

Neoadjuvant chemotherapy with low dose of pegylated liposomal doxorubicin plus weekly paclitaxel in operable and locally advanced breast cancer

David Rossi, Anna Maria Baldelli, Virginia Casadei, Stefano Luzi Fedeli, Paolo Alessandrini, Vincenzo Catalano, Paolo Giordani, Monica Ceccolini, Francesco Graziano and Giuseppina Catalano

To determine the activity and safety of a schedule with a low dose of pegylated liposomal doxorubicin (PLD) and weekly paclitaxel in operable and locally advanced breast cancer patients. Thirty-five patients with histologically confirmed, operable, and locally advanced breast cancer entered the study. The median age was 59 years (range 31–74 years). The schedule was biweekly PLD at the dose of 15 mg/m² for four administrations and weekly paclitaxel at the dose of 80 mg/m² for eight administrations. All patients were evaluable for response and toxicity. Twenty-six patients responded (74%): three (8%) had a complete response and 23 (66%) had a partial response, seven (23%) remained stable, and one experienced progression (3%). Fifteen of 27 operable patients (55%) underwent conservative surgery. Three patients (9%) had a pathological complete response and the disappearance of infiltrating disease was documented in three other patients. The main toxicity was hand–foot syndrome (grade 3 in four patients; 11%). Other nonhematological grade 3 toxicities included stomatitis in three patients (8%) and liver toxicity in one patient (3%). Grade 3–4 neutropenia was

documented in another three patients and dose reduction was necessary in two patients. The fourth administration of PLD was suspended in four patients for grade 2–3 hand–foot syndrome. No symptoms were related to impairment of cardiac function and no death related to toxicity occurred. The combination of biweekly PLD and weekly paclitaxel was active in operable and locally advanced breast cancer with a manageable safety profile. *Anti-Cancer Drugs* 19:733–737 © 2008 Wolters Kluwer Health | Lippincott Williams & Wilkins.

Anti-Cancer Drugs 2008, 19:733–737

Keywords: breast cancer, neoadjuvant chemotherapy, paclitaxel, pegylated liposomal doxorubicin

Oncology Unit, S. Salvatore Hospital, Pesaro, Italy

Correspondence to Dr David Rossi, MD, Oncology Unit, S. Salvatore Hospital, Via Lombroso 61100, Pesaro, Italy
Tel: +390721/364093; fax: +390721/364094; e-mail: d.rossi63@libero.it

Received 21 February 2008 Revised form accepted 10 April 2008

Introduction

Conventional doxorubicin played an important role in the treatment of breast cancer patients and remains a mainstay of therapy in adjuvant and neoadjuvant settings [1,2]. Unfortunately, its clinical utility is limited by a poor toxicity profile with acute (nausea, vomiting, stomatitis, myelosuppression, alopecia) and chronic side effects (cardiotoxicity) [3,4]. The combination of doxorubicin and paclitaxel is widely used in advanced disease [5] and has demonstrated its efficacy when shifted toward a preoperative setting [6]. However, this schedule presented high cardiac risk [7], myelosuppression, infectious complications and mucositis, which made its routine use in clinical practice problematic [8]. Encapsulation of doxorubicin into liposomes coated with methoxy-polyethyleneglycol favorably improves the toxicity profile of the active agent and produces prolonged circulation, modifying the pattern of drug distribution [9,10]. In the first phase II trial of pegylated liposomal doxorubicin (PLD) in metastatic breast cancer, a response rate of 31% was obtained with 16 partial and four complete responses

in 64 evaluable patients; the main toxicity was hand–foot syndrome, especially in patients treated with a dose of 60 mg/m² (hand–foot syndrome was less frequent with a dose of 45 mg/m²) [11]. On the other hand, there was accumulating evidence that favored a dose of paclitaxel delivered weekly versus every 3 weeks [12]. A phase II study by Schwonzen *et al.* [13] in pretreated metastatic breast cancer patients with PLD (20 mg/m², day 1) and paclitaxel (100 mg/m², days 1 and 8) for six cycles every 2 weeks, documented 48% of the response rate. However, this schedule reported severe side effects: grade 3 nonhematological toxicity (hand–foot syndrome 29%, neuropathy 24%, mucositis 13%) and grade 4 leukopenia (48%); the authors recommended 15 mg/m² PLD every 2 weeks and 80 mg/m² weekly paclitaxel. A further phase I study by Androulakis *et al.* [14] in patients with advanced solid tumors recommended the weekly dose of 10 mg/m² PLD and 80 mg/m² paclitaxel for four consecutive weeks, every 6 weeks. Other phase I studies explored maximum tolerated dose of similar schedules with escalating doses of PLD from 12.5 to 22.5 mg/m² every 2 weeks and

paclitaxel 80 mg/m²/week or 90–115 mg/m² every 2 weeks [15,16]. The activity of the PLD and paclitaxel combination as neoadjuvant treatment was documented in a phase II study by Gogas *et al.* [17]; 35 patients with locally advanced breast cancer were treated with PLD (35 mg/m²) and paclitaxel (175 mg/m²), every 3 weeks for four to six cycles, with a clinical response rate of 74% and a pathological complete response in three patients (8%). Toxicity was mild with grade 3 hand–foot syndrome in three patients (9%), grade 3 skin toxicity in four patients (11%), and grade 3–4 neutropenia in 15% of patients. However, no study has been performed to test the activity of other PLD and paclitaxel schedules on patients unsuitable for conservative surgery. On these bases we decided to plan a phase II study in operable and locally advanced breast cancer to determine activity, safety, and percentage of conservative surgery delivering a lower dose of PLD with weekly paclitaxel.

Patients and methods

Eligibility criteria

Thirty-five patients with histologically confirmed breast cancer entered the study. Patients with tumor size, mammographically detected, larger than 2 cm – with or without axillary palpable lymph nodes – were enrolled. The study included patients with operable disease but not candidates – particularly for breast size – for conservative surgery at the time of diagnosis (T2 N0; T2–3 N0–1; T2–3 N1–2) and patients with locally advanced breast cancer (T4a,b,c, N0–3; T4d); a fine needle aspiration was not performed in patients with palpable axillary lymph nodes. After mammography and core needle biopsy, all patients underwent staging with a complete blood count, chemistry profile, chest radiograph, liver ultrasound, and bone scan. Other selection criteria included (a) age of 18 years or more; (b) ECOG performance status 0–1; (c) adequate renal, liver, and bone marrow function; and (d) a life expectancy of at least 12 months.

Exclusion criteria included (a) coexistent diagnosis of ischemic cardiopathy or other cardiopathy (an evaluation of left ventricular ejection with ultrasound or MUGA scan was not performed in asymptomatic patients before neoadjuvant and adjuvant chemotherapy); (b) previous treatment for breast cancer, including surgery, radiation, cytotoxic, and endocrine treatment; (c) previous cancer except for curatively treated nonmelanoma skin cancer or carcinoma *in situ* of the cervix; (d) peripheral neuropathy; and (e) active infection or other serious medical or psychiatric condition, which would impair the ability of the patient to receive protocol treatment.

The primary objective was to access the efficacy of low dose of PLD every 2 weeks with weekly paclitaxel in locally advanced and operable breast cancer; secondary

objectives were the evaluation of safety and the rate of a conservative surgical approach. Written informed consent was obtained from all patients.

Study design

The schedule consisted of PLD (15 mg/m²) every 2 weeks (for four administrations) and paclitaxel (80 mg/m²) every week (for eight administrations).

After the completion of preoperative chemotherapy, all patients underwent mammography; the objective response was evaluated on breast tumor according to World Health Organization criteria [18]. Patients with complete or partial response of breast tumor were evaluated for conservative surgery, except for patients with T4a, b, c, d (thus, the percentage of breast-conserving surgery has been evaluated only in operable patients). Responding patients were treated with adjuvant chemotherapy consisting of doxorubicin/cyclophosphamide, doxorubicin/cyclophosphamide followed by paclitaxel, epirubicin and paclitaxel (concomitant or sequential); docetaxel-based chemotherapy was administered to other patients. The schedules administered were AC (doxorubicin 60 mg/m² and cyclophosphamide 600 mg/m²) for four cycles; AC for four cycles followed by paclitaxel (175 mg/m²) for four cycles; epirubicin (90 mg/m²) plus paclitaxel (175 mg/m²) for four to six cycles; epirubicin (100 mg/m²) for four cycles followed by paclitaxel (175 mg/m²) for four cycles; docetaxel (100 mg/m²) for six cycles; and TAC (docetaxel 75 mg/m², doxorubicin 50 mg/m²; cyclophosphamide 500 mg/m²) for six cycles. After adjuvant chemotherapy, premenopausal patients with hormone-receptor positive, started hormonal therapy with tamoxifen (20 mg/day for 5 years) and LH–RH analogous (for 2 years); postmenopausal patients started an aromatase inhibitor for 5 years. Patients with conservative surgery and those with baseline T4 tumor were considered for radiotherapy on residual breast or chest wall, respectively. Surgical specimens were evaluated for a pathological response on breast and axillary lymph nodes. The disappearance of tumor cells was considered as a pathological complete response.

Dose reduction

A blood count and chemistry profile were performed the day before chemotherapy. In the case of grade 3 and 4 neutropenia or thrombocytopenia, treatment was delayed until the absolute neutrophil count was $\geq 1500/\text{mm}^3$ and platelets count was $\geq 100\,000/\text{mm}^3$ (for patients with grade 4 neutropenia, G-CSF administration was permitted for at least 3 days or until complete neutrophil recovery, at the dose of 30 μg every day subcutaneously). In the case of grade 4 hematological toxicity, the dose of PLD and paclitaxel was reduced by 25% in subsequent cycles. In the case of grade 3 hand–foot syndrome, administration of PLD was temporarily interrupted; if the hand–foot syndrome did not improve to a grade 1 or 2 in

the subsequent cycle, PLD was permanently interrupted and the patient was off study. The dose of PLD and paclitaxel could be reduced by 25% for any grade 3 nonhematological toxicity; treatment was permanently interrupted for any grade 4 nonhematological toxicity. Toxicity was evaluated according to NCI-CTC criteria.

Statistical design

The sample size was based on the objective response on breast tumor evaluated with mammography after the completion of preoperative chemotherapy. According to Simon's two-stage minimax design, for a target activity level of at least 70% ($p_1 - p_0 = 0.20$), 13 responses had to be documented in the first 18 evaluable patients (α error = 0.05; β error = 0.10). In this case the accrual had to be continued to 32 patients. The schedule was considered active if 26 responses occurred in the 32 evaluable patients.

Results

Patients' characteristics are listed in Table 1. All patients were evaluable for response and toxicity; 28 patients completed the planned treatment and 34 patients underwent surgery (one patient refused surgical intervention). Objective responses were documented in 26 patients (74%) [95% confidence interval 63.23–91.05%]; three complete (8%) and 23 partial (66%) responses. The disease was stable in eight patients (23%) and progressed in one patient (3%). Fifteen of 27 operable patients (55%) underwent a conservative surgery and a quadrantectomy was performed. A pathological complete response on breast and axilla was documented in three patients (9%) and a pathological complete response on axilla was reported in another six patients (18%; five IIIA patients and one IIIB patient at the baseline stage). The disappearance of infiltrating disease has been shown in three other patients (9%). See Table 2. The safety profile of the schedule is listed in Table 3. The main toxicity was hand–foot syndrome: grade 3 in four patients (11%) and

Table 1 Patients' characteristics

No. of patients	35
Age (median)	59 (range, 31–74)
Baseline stage	
IIA	5 (14%)
IIB	2 (6%)
IIIA	20 (57%)
IIIB	8 (23%)
Menopausal status	
Pre	15 (43%)
Post	20 (57%)
Estrogen receptor	
Positive	26
Negative	8
Unknown	1
HER-2 status (Hercept test)	
0	14
1+	9
2+	4 ^a
3+	7
Unknown	1

^aFluorescence in-situ hybridization not amplified.

Table 2 Response

	No. of patients	%
Complete response	3	8
Partial response	23	66
Stable disease	8	23
Progressive disease	1	3
Conservative surgery	15	55
Pathological complete response on breast and axilla	3	9 ^a
Pathological complete response on axilla	6	18
Intraductal carcinoma	3	9

^aOne patient refused surgery; three of 34 patients are evaluable for pathological response.

Table 3 Toxicity

	Grade 2 <i>n</i> (%)	Grade 3 <i>n</i> (%)	Grade 4 <i>n</i> (%)
Hand–foot syndrome	9 (26)	4 (11)	0
Stomatitis	4 (11)	3 (8)	0
Vomiting	1 (3)	0	0
Diarrhea	1 (3)	0	0
Skin rash	3 (8)	0	0
Neutropenia	2 (6)	2 (6)	1 (3)
Hepatotoxicity	2 (6)	1 (3)	0
Sensorial neuropathy	1 (3)	0	0
Arthralgia/myalgia	3 (8)	0	0

grade 2 in nine patients (26%). After five episodes of grade 2–3 hand–foot syndrome in the first 15 patients, we decided to consider the prophylactic use of pyridoxine [19]. Therefore, in the following 20 patients we administered oral pyridoxine (300 mg) once a day from day 1 to day 56 of chemotherapy. In the group without pyridoxine, one grade 3 and four grade 2 hand–foot syndromes were documented (33%); in the group with pyridoxine, three grade 3 and five grade 2 hand–foot syndromes were observed (40%). Other nonhematological grade 3 toxicities included stomatitis in three patients (8%) and transaminase increase in one patient (3%). Hematological toxicity was very low with grade 3 neutropenia in two patients (6%) and grade 4 in one patient (3%). No episode of thrombocytopenia was reported. Dose reduction by 25% was necessary only for two patients because of grade 3–4 neutropenia (with G-CSF administration); a third patient underwent G-CSF administration for grade 2 neutropenia with a protocol violation. The fourth course of PLD was interrupted in four patients for grade 3 hand–foot syndrome. Two patients dropped out the study after three courses of PLD and six courses of paclitaxel: one patient for grade 3 hand–foot syndrome associated with grade 3 stomatitis (that did not improve after 2 weeks of rest) and one patient for informed consent withdraw. In another patient, we decided to stop chemotherapy after three courses of PLD and five courses of paclitaxel because of clinical worsening of leg psoriasis with additional skin infection. No symptoms related to impairment of cardiac function were reported. No death related to toxicity occurred. To date, all patients are still alive; one patient progressed to mediastinal lymph nodes, one patient

presented a second tumor on contralateral breast, and one patient progressed to the bones.

Discussion

Anthracyclines and taxane are the reference drugs for neoadjuvant chemotherapy in the treatment of breast cancer and their combination has been tested in a number of phases II and III studies. Complete clinical responses ranged from 9 to 34% and pathological complete responses varied from 5 to 27.5% in all patients [20]. In a phase II study by Moliterni *et al.* [21], a schedule with doxorubicin (60 mg/m²) rubicin and paclitaxel (200 mg/m²) was administered in locally advanced breast cancer patients: clinical complete response was documented in 31% of patients. In phase III study by Dieras *et al.* [6], 200 patients with T2–3, N0–1, M0 disease were randomized to receive doxorubicin (60 mg/m²) plus paclitaxel (200 mg/m²) or cyclophosphamide (600 mg/m²), every 3 weeks for four cycles; objective clinical response was 89% in the doxo rubicin/paclitaxel arm and 70% in the doxo rubicin/cyclophosphamide arm with a pathological complete response in 16 and 10% of patients, respectively. Unfortunately, these active schedules have a poor toxicity profile with a high risk of myelosuppression, mucositis, neurotoxicity, and cardiotoxicity. To overcome some of these side effects, a liposomal doxorubicin has been developed: pegylated liposomal doxorubicin (PLD; Caelyx/Doxil) has been shown to be active against a variety of malignancies with a lower degree of toxicity [22,23]. In a phase II study by Ranson *et al.* [11], PLD achieved a response rate of 31% in patients with metastatic breast cancer and a phase III study by Wigler *et al.* [24] documented the same efficacy of doxorubicin (response rates 27 versus 30%) with a better safety profile, including cardiotoxicity. As preoperative chemotherapy, PLD at the dose of 35 mg/m² in combination with cyclophosphamide at 600 mg/m² (every 3 weeks, for three cycles) has been tested in 32 locally advanced breast cancer patients with an overall response rate of 73% [25]. Nevertheless, weekly paclitaxel documented high activity in a preoperative setting when combined with anthracycline-based chemotherapy; the report by Green *et al.* [26] showed that paclitaxel given on a weekly schedule was more effective than the same drug given every 3 weeks (pathological complete response on the weekly schedule was 28% compared with 13.7% in patients who received the every 3-week regimen). The efficacy and better safety profile of PLD and weekly paclitaxel stimulated their combination in advanced and preoperative settings. Schwonzen *et al.* [13] achieved an objective response rate of 48% in 21 pretreated metastatic breast cancer patients with a schedule consisting of biweekly PLD at 20 mg/m² and weekly paclitaxel at 100 mg/m². As neoadjuvant treatment, the activity of the PLD/paclitaxel regimen was documented for the first time in a phase II study by Gogas *et al.* [17], with a clinical

response rate of 74% and a pathologically complete response of 8% (three patients). On this basis, we decided to start a phase II study with a schedule consisting of biweekly PLD and weekly paclitaxel; the first objective was activity and secondary objectives were safety and percentage of breast-conserving surgery in operable and locally advanced breast cancer patients. To the best of our knowledge, this is the first trial with this schedule in a preoperative setting of breast cancer and the first report of activity in terms of conservative surgery. In our study we obtained 74% of objective responses on breast tumor with 9% of pathological complete response (three patients); in three other patients the disappearance of infiltrating disease was documented. These results are consistent with a number of studies with anthracycline–paclitaxel schedules; the percentage of breast-conserving surgery was encouraging (55%: 15 of 27 operable patients) when compared with results obtained in the Gianni and Romieu trials (65 and 64%, respectively) [27,28]. Regarding the additional benefit of PLD to weekly paclitaxel, we are not able to evaluate its contribution to the clinical and pathological responses: no useful data with PLD in the preoperative setting are evaluable, except for an anecdotal experience of seven patients [29] (28% of response rates with PLD at 50 mg/m²). In the Gogas study [15], the authors reported the same results in terms of response rates (74%) and pathological complete response (three patients); thus we might conclude that a lower dose of PLD leads to similar results when compared with the standard dose, even though only a direct comparison of the schedules could draw definitive conclusions in terms of efficacy. Toxicity was mild in both studies: grade 3 hand–foot syndrome in four patients (11%) in our trial and in three (9%) in the Gogas trial. After the first five episodes of grade 2–3 hand–foot syndrome, we administered oral pyridoxine 300 mg once a day as prophylactic therapy; this drug does not seem to avoid hand–foot syndrome even though we must take into account the small number of patients and the lack of randomization. Other grade 2–3 nonhematological toxicities (particularly nausea/vomiting, hepatotoxicity, neurotoxicity, arthralgia/myalgia) were rare in both studies; however, grade 2–3 stomatitis was reported in 19% of patients in our study and grade 3–4 neutropenia was higher in the Gogas trial (15 versus 9%). No useful comparison can be made in terms of conservative surgery because of mastectomy performed in all patients after preoperative chemotherapy in the Gogas study. No episode of symptomatic cardiac dysfunction was documented during neoadjuvant and adjuvant treatment. The authors think that lower cardiotoxicity of PLD should be a major issue in the neoadjuvant setting, given the impressive results with trastuzumab in HER-2-positive patients [30]. Moreover, combinations of PLD/trastuzumab and PLD/paclitaxel/trastuzumab have already been tested in metastatic breast cancer patients [31,32]. In the Chia trial, 52% of objective

response rates were achieved with PLD/trastuzumab; 10% of patients reported cardiotoxicity (based on an the absolute decline in LEVF of more than 15% in the asymptomatic state, regardless of the absolute value). In the Karabelis study, the response rates were 71% with the PLD/paclitaxel/trastuzumab regimen; neither significant ejection fraction decline nor symptomatic cardiac event was observed. Therefore, we may hypothesize combining our schedule with trastuzumab to increase pathological complete response with a better safety profile. In summary, this study documented that a schedule with a low dose of PLD every 2 weeks and weekly paclitaxel is active in terms of objective response and conservative surgery in operable and locally advanced breast cancer. Toxicity was manageable even though hand-foot syndrome remains a peculiar side effect in spite of a lower PLD dose.

References

- Winer EP, Morrow M, Osborne CK, Harris JR. Malignant tumors of the breast. In: De Vita VT, Hellman S, Rosenberg RA, editors. *Cancer: principles and practice of oncology*. 6th ed. Philadelphia: Lippincott Williams and Wilkins; 2001. pp. 1651–1717.
- Sparano JA, Winer EP. Liposomal anthracyclines for breast cancer. *Semin Oncol* 2001; **28** (Suppl 12):32–40.
- Hortobagyi GN. Anthracyclines in the treatment of cancer: an overview. *Drugs* 1997; **54** (Suppl 4):1–7.
- Maluf FC, Spriggs D. Anthracyclines in the treatment of gynaecologic malignancies. *Gynecol Oncol* 2002; **85**:18–31.
- Biganzoli L, Cufer T, Bruning P, Coleman R, Duchetau L, Calvert AH, *et al.* Doxorubicin and paclitaxel versus doxorubicin and cyclophosphamide as first-line chemotherapy in metastatic breast cancer: the European Organization for Research and Treatment of Cancer 10961 multicenter phase III trial. *J Clin Oncol* 2002; **20**:3114–3121.
- Dieras V, Fumoleau P, Romieu G, Tubiana-Hulin M, Namer M, Mauriac L, *et al.* Randomized parallel study of doxorubicin plus paclitaxel and doxorubicin plus cyclophosphamide as neoadjuvant treatment of patients with breast cancer. *J Clin Oncol* 2004; **22**:4958–4965.
- Giordano SH, Booser DJ, Murray JL, Ibrahim NK, Rahman ZU, Valerio V, *et al.* A detailed evaluation of cardiac toxicity: a phase II study of doxorubicin and one- or three-hour-infusion paclitaxel in patients with metastatic breast cancer. *Clin Cancer Res* 2002; **8**:3360–3368.
- Gehl J, Boesgard M, Paaske T, Jensen BV. Combined doxorubicin and paclitaxel in advanced breast cancer: effective and cardiotoxic. *Ann Oncol* 1996; **7**:687–693.
- Uziely B, Jeffers S, Isacson R, Kutsch K, Wei-Tsao D, Yeohshua Z, *et al.* Liposomal doxorubicin: antitumor activity and unique toxicities during two complementary phase I studies. *J Clin Oncol* 1995; **13**:1777–1785.
- Batist G, Ramakrishnan G, Rao CS, Chandrasekharan A, Gutheil J, Gutrie T, *et al.* Reduced cardiotoxicity and preserved antitumor efficacy of liposome-encapsulated doxorubicin and cyclophosphamide compared with conventional doxorubicin and cyclophosphamide in a randomized, multicenter trial of metastatic breast cancer. *J Clin Oncol* 2001; **19**:1444–1454.
- Ranson MR, Carmichael J, O'Byrne K, Stewart S, Smith D, Howell A. Treatment of advanced breast cancer with sterically stabilized liposomal doxorubicin. Results of a multicenter phase II trial. *J Clin Oncol* 1997; **15**:3185–3191.
- Seidman AD, Hudis CA, Albanell J, Tong W, Tepler I, Currie V, *et al.* Dose-dense therapy with weekly 1-hour paclitaxel infusions in the treatment of metastatic breast cancer. *J Clin Oncol* 1998; **16**:3353–3361.
- Schwonzen M, Kurbacher CM, Mallmann P. Liposomal doxorubicin and weekly paclitaxel in the treatment of metastatic breast cancer. *Anticancer Drugs* 2000; **11**:681–685.
- Androulakis N, Kouroussis C, Mavroudis D, Kalyris S, Souglakos J, Agelaki S, *et al.* Phase I study of weekly paclitaxel and liposomal doxorubicin in patients with advanced solid tumours. *Eur J Cancer* 2002; **38**:1992–1997.
- Lortholary A, Delozier T, Bourgeois H, Bugnot C, Abadie-Lacourtoisie S, Azema C, *et al.* A phase I study of paclitaxel in combination with pegylated liposomal doxorubicin (PLD) as second-line chemotherapy in metastatic breast cancer (MBC). *Proc Am Soc Clin Oncol* 2003; **22**:206.
- Mavroudis D, Kouroussis Ch, Kalorys S, Agelaki S, Kalbakis K, Androulakis N, *et al.* Phase I study of paclitaxel (taxol) and pegylated liposomal doxorubicin (caelyx) administered every 2 weeks in patients with advanced solid tumors. *Oncology* 2002; **62**:216–222.
- Gogas H, Papadimitriou C, Kalofonos HP, Bafaloukos D, Fountzilas G, Tsavaridis D, *et al.* Neoadjuvant chemotherapy with a combination of pegylated liposomal doxorubicin (Caelyx) and paclitaxel in locally advanced breast cancer: a phase II study by the Hellenic Cooperative Oncology Group. *Ann Oncol* 2002; **13**:1737–1742.
- Miller AB, Hoogstraten B, Staquet H, Winkler A. Reporting results of cancer treatment. *Cancer* 1981; **47**:207–214.
- Eng C, Mauer AM, Fleming GF, Bertucci D, Rotmensch J, Jacobs RH, *et al.* Phase I study of pegylated liposomal doxorubicin, paclitaxel, and cisplatin in patients with advanced solid tumors. *Ann Oncol* 2001; **12**:1743–1747.
- Bafaloukos D. Neo-adjuvant therapy of breast cancer. *Ann Oncol* 2005; **16** (Suppl 2):74–81.
- Molteni A, Tarenzi E, Capri G, Terenziani M, Bertuzzi A, Grasselli G, *et al.* Pilot study of primary chemotherapy with doxorubicin plus paclitaxel in women with locally advanced or operable breast cancer. *Semin Oncol* 1997; **24** (Suppl 17):10–14.
- Judson I, Radford JA, Harris M, Blay JY, van Hoesel Q, le Cesne A, *et al.* Randomised phase II trial of pegylated liposomal doxorubicin (DOXIL/CAELYX) versus doxorubicin in the treatment of advanced or metastatic soft tissue sarcoma: a study by EORTC Soft Tissue and Bone Sarcoma Group. *Eur J Cancer* 2001; **37**:870–877.
- Hamilton A, Biganzoli L, Coleman R, Mauriac L, Hennebert P, Awada A, *et al.* EORTC 10968: a phase I trial and clinical pharmacokinetic study of polyethylene glycol liposomal doxorubicin (Caelyx, Doxil) at a 6-week interval in patients with metastatic breast cancer. European Organization for Research and Treatment of Cancer. *Ann Oncol* 2002; **13**:910–918.
- Wigler N, O'Brien M, Rosso R, Grischke M, Santoro A, Alland L, *et al.* Reduced cardiac toxicity and comparable efficacy in a phase III trial of pegylated liposomal doxorubicin (CAELYX/DOXIL) vs. doxorubicin for first-line treatment of metastatic breast cancer. Poster presented at the 38th Annual Meeting of the American Society of Clinical Oncology, Orlando, Florida, May 2002:18–21.
- Srimuninnimit V, Sinralantana P, Bhothisuwan K, Pattaranutaporn P, Chakrapee-Sirisuk S, Akewanlop C *et al.* Phase II study with combination of pegylated liposomal doxorubicin (Caelyx) and cyclophosphamide (CC) in locally advanced breast cancer (LABC). *Proc Am Soc Clin Oncol* 2002; **21**:70.
- Green MC, Buzdar AU, Smith T, Ibrahim NK, Valero M, Rosales M, *et al.* Weekly paclitaxel followed by FAC as primary systemic chemotherapy of operable breast cancer improves pathologic complete remission (pCR) rates when compared to every 3-week (Q3wk) P therapy (tx) followed by FAC-final results of a prospective phase III randomized trial. *Proc Am Soc Clin Oncol* 2002; **21**:35a.
- Gianni L, Baselga J, Eiermann W, Guillem Porta V, Semiglazov V, Lluch A, *et al.* Feasibility and tolerability of sequential doxorubicin/paclitaxel followed by cyclophosphamide, methotrexate, and fluorouracil and its effects on tumor response as preoperative therapy. *Clin Cancer Res* 2005; **11**:8715–8721.
- Romieu G, Tubiana-Hulin M, Fumoleau P, Namer M, Delva R, Guastalla JP, *et al.* A multicenter phase II study of 4–6 cycles of adriamycin/Taxol (paclitaxel) (AT) as neoadjuvant treatment of breast cancer (BC). *Ann Oncol* 2002; **13** (Suppl 5):33–34 (abstr 118).
- Hurley J, Restrepo A, Boggs J, Lee Y, Henao A, Cassileth P, *et al.* The use of neoadjuvant Doxil in the treatment of stage III breast cancer. *Proc Soc Am Clin Oncol* 1999; **18**:96a.
- Buzdar AU, Valero V, Ibrahim NK, Francis D, Broglio KR, Teriault RL, *et al.* Neoadjuvant therapy with paclitaxel followed by 5-fluorouracil, epirubicin, and cyclophosphamide chemotherapy and concurrent trastuzumab in human epidermal growth factor receptor 2 – positive operable breast cancer: an update of the initial randomized study population and data of additional patients treated with the same regimen. *Clin Cancer Res* 2007; **13**: 228–233.
- Chia S, Clemons M, Martin LA, Rodgers A, Gelmon K, Pond GR, *et al.* Pegylated liposomal doxorubicin and trastuzumab in HER-2 overexpressing metastatic breast cancer: a multicenter phase II trial. *J Clin Oncol* 2006; **24**:2773–2778.
- Karabelis A, Kosmas C, Mylonakis N, Tsakonas G, Evgenidi K, Kallistratos E, *et al.* Paclitaxel, pegylated liposomal doxorubicin (PLD) and trastuzumab as first line chemotherapy in HER-2/Neu positive (+) metastatic breast cancer patients. *Proc Am Soc Clin Oncol* 2006; **24**:18s.